Z\. SYDNEY CARPET LABORATORY

NATA OF INTERFACE AUST. PTY LIMITED - ABN 39 000 692 026

v 34 AIRDS ROAD, MINTO NSW 2566 - TEL: (02) 8706 4600 FAX: (02) 8706 4617

TEST REPORT

Client: Interface Thailand Test Report No: R20-025
Amata Nakorn Industrial Estate Sample Received date: 16/12/2019
700/117 Moo 1, Bankao, Panthong Test Date: 04/02/2020
Chonburi 20160 Report Date: 06/02/2020

Sample Description:  Client Reference: “WORKS EON”
100% Solution Dyed Nylon 6
407g/m2 on a Glasbac Backing

AS ISO 9239.1: Reaction to Fire Tests for Floorings — Determination of the Burning Behaviour Using
a Radiant Heat Source

Results Summary

CHF Value Sample 1 Sample 2 Sample 3 Mean
Length 3.7 8.3 3.6 5.2 kW/m?
Width 8.3 - - - kW/m?
Smoke Value Sample 1 Sample 2 Sample 3 Mean
Length 193 126 177 166 %.min
Width 126 - - - %.min
Melting Yes
Blistering Yes

The test results relate to the behaviour of the test specimens of a product under the particular
conditions of the test, they are not intended to be sole criterion for assessing the potential fire hazard
of the product in use.

Sample was conditioned in accordance with BS EN 13238 at a temperature of 23+2°C and relative
humidity of 50+5% for a minimum of 48 hours prior to testing.

Each Specimen was adhered to a substrate of 9mm thick fibre cement board using Intertac adhesive.
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Sample 1 Length

lest Hesulis

Time to 1gniticn - 2 minutes 40 seconds (160 s)
Time to flameoat - 38 minutes 37 seconds (2337 s)
Extent of buming (mm) - 400

Cntical flux at extinguishment (KW /m?) -3.74

HE-10 {kW/m?) -7.70

HE-20 (kW/m?) - 4092

HE-30 {kW/m?®) - 389

Flame spread at 10 minutes (mm) - 280

Flame spread at 20 minutes (mm) =420

Flame spread at 30 minutes (mm) o

Peak light attenuation (%) - 4307

Time to peak light atienuation - 4 minutes 46 seconds (286 5)
Total integrated smoke (%. min] - 193.49
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Sample 1 Length

Light Attenuation Over Time and Rake Results

Feport produced with e Fie Testing Tedinology FRPS0f software T s
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Test name : LENGTHI
File name : CFRPSOFT\DA TA 2002000505V

Kake Results

Position (mm) Time (5] Flix (k%W/'m2) Qsb (MVm?  Position (mm] Time (5] Flux (8W/m®  Osb (M mE)

£l lag 121 2043 510 id
114 130 1.1 2650 Sl 28
1! 129 103 3358 alil 23
210 151 912 3218 ] 210
26l 195 2.1 4012 710 1.7
£} [ 117 7.1 50497 Tail 1.4
3l 013 a1 5533 A ] 1.2
410 117 51 5693 Bl 1.1
Al a2l 412 6803 ala 9
Page 3 of 9

Accreditation No.2834.

Accredited for compliance with ISO/IEC 17025 - Testing

The results of the test, calibrations and/or measurements included in this document are traceable to Australian/ International Standards.
This report may not be reproduced except in full and shall be rendered void if amended or altered.

This document may not be used in any form without prior consent. MICHAEL BOYD
The results on this report are related only to the items tested. APPROVED SIGNATORY TECHNICAL MANAGER



Z\. SYDNEY CARPET LABORATORY

NATA OF INTERFACE AUST. PTY LIMITED - ABN 39 000 692 026

v 34 AIRDS ROAD, MINTO NSW 2566 - TEL: (02) 8706 4600 FAX: (02) 8706 4617

TEST REPORT

Client: Interface Thailand Test Report No: R20-025
Amata Nakorn Industrial Estate Sample Received date: 16/12/2019
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Sample 1 Width

lest Hesulis

Time to igmtion : 2 minutes 40 seconds (160 5)

Time to flameout - 14 minutes 30 seconds (870 s)

Extent of burning (mm} - 250

Cntical flux at extinguishment (KW /m?) -B.32

HEF-10 (kW/m?) -8.32

HEF-20 (kW/m?) - Mot calculated (test duration < 20} minutes)
HEF-30 (kW/m?) : Mot calculated (test duration < 30 minutes)
Flame spread at 10 minutes (mm) : 250

Flame spread at 2() minutes {mm) - Not measured

Flame spread at 30 minutes {(mm) - Not measured

Peak light attenuation (%) -41.49

Time to peak light atienuation 4 minutes 37 seconds (277 s5)

Total integrated smoke (%.min] : 12571
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Sample 1 Width

Light Attenuation Over Time and Rake Results

Reparl produced with e Finr Testing Technology FRPSof software T
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Test name : WIDTHI
File name : CFRPSOFT\DATA2M020006.C5V

Kake Kesults

Position (mm) Time (5] Fiux (kW/m2) Qsb (MUm?)  Position (mm] Time (s) Flux (8W/'m®  Osb (Ml mE)

&l 170 122 2 iaE 510 id
14 R 11.1 2637 Sl 28
1] 111 10.2 3173 all 23
21 452 912 4144 G 20
26l - 8.1 - Tl 1.7
30 - 1.1 - Tell 1.4
£ - .1 - gld 1.2
4 - 51 - Ball 1.1
dill - 417 ald (4
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Sample 2 Length

lest Hesults

Time to ignition : 2 minutes 36 seconds (136 5)

Time to flameout : 12 minutes 4] seconds (761 s)

Extent of burning (mm) - 250

Cntical flux at extinguishment (kKW /m?) - 8.32

HE-10 (EW/m?) -8.32

HEF-20 (kW/m?) : Mot calculated (test duration < 20} minutes)
HE-30 {(kW/m?) : Not calculated (test duration < 30 minuies)
Flame spread at 10 minutes (mm) - 250

Flame spread at 20 minuotes (mm) - Not measured

Flame spread at 30 minutes (mm) - Not measured

Peak light attenuation (%) -41.21

Time to peak light atienuation : 4 minutes 42 seconds (282 =)

Total integrated smoke (%. min] : 126.25
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Sample 2 Length

Light Attenuation Over Time and Rake Results

Beport peoduced with the Fime Teding Tedinology FRPS0N software e 2
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Test name : LENGTH2
File name : C\FEPSOFTDATA\ 20020007 .C5V

Hake Hesults

Position {mm) Time (5] Flx (kWmd) Osb (MUm?)  Position (mm] Time (5] Flux (EW/'m®  Osb (MEmE)

fill 174 122 2115 510 34
11 241 11.1 2681 5] 28
1all Fl | 10.2 2. T6i alil 23
210 132 Q2 3044 Gl 2.0
26l . 8.1 - T1d 1.7
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Sample 3 Length

lest Hesulis

Time to 1gmition : 2 minutes 41 seconds (6] s)
Time to flameout - 44 minutes 35 seconds (2685 5)
Extent of burning (mmi) - S0

Cntical flux at ex tinguishment (kW/m?) -3.39

HE-10 {kW/m?) -7.70

HE-20 {(kW/m?) - 348

HE-30 {(kW/m?) -4.05

Flame spread at 1) minutes (mm) - 280

Flame spread at 20 minutes (mm) - 300

Flame spread at 30 minutes (mm) =470

Peak light attenuation (%) - 39.71

Time to peak light atienuation -4 minutes 31 seconds (271 s)
Total integrated smoke (%.min] - 17735
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Sample 3 Length

Light Attenuation Over Time and Rake Results

Repor peoduced with e Fime Testing Technology FRPS0f software e 2

Smoke Graph
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Test name : LENGTH3
File pame : C\FEPSOFT\DATA20020008.C8V

Kake Kesulis

Position fmm) Time (5] Flux (kW'm? Qsh iMU'm?)  Position imm] Time (5] Flux (EW/'m® Osb (MEmE)

£l 170 121 2 (66 510 54
11l 156 11 1848 Sl 18
1l g 10:2 3144 alil 23
210 385 a2 353 i) 20
2 510 21 4134 710 1.7
3 47 1.1 5305 Tall 1.4
3l 1014 &1 6.145 g1 12
41 1315 5l 6.703 Enll 1.1
4all 705 41 7158 ald 04

END OF REPORT
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